@ Stantec

ROCA HONDA MINE
Mine Operations and
Reclamation Plan

Submitted to:

New Mexico Mining and Minerals
Division Energy, Minerals and Natural
Resources Department

and

U.S. Forest Service (Cibola National
Forest)

Report Date: November 7, 2025

Prepared by:

Stantec Consulting Inc.
410 17th Street, Suite 1400
Denver, CO 80202-4427
Project No. 182925615

On behalf of:

Roca Honda Resources, LLC
225 Union Blvd., Suite 600
Lakewood, CO 80228



1.0

2.0

3.0

4.0

Table of Contents

EXECUTIVE SUMMARY ...ttt e e e e e e e e e e aeeeas 7
INTRODUGCTION. ...ttt e et e e e e e e e et e e e e e e e s e saasssneeeeeaeeeassnsssnneeaaaens 8
MINE OPERATIONS PLAN — 19.10.6.602.D.(15) ..eeeeeiiiiiiiieeeeeeee e 10
[...]
The topdressing material will be hauled and dumped on the stockpile area and then graded into
layers and compacted with the weight of the equipment driving over it. When a stockpile is
completed, it will be seeded with a seed mix (see Table 8 in Section 5.7). The selected seed mix
will perform well in the topdressing soils of the Roca Honda project area, based on precipitation
at the time of seeding. The vegetation will reduce erosion while providing microhabitat for
beneficial soil organisms.

Drainage swales will be constructed around the topdressing stockpiles where necessary to
minimize stormwater run-on/runoff and erosion of the stockpiles. Wattles (fiber rolls) or other
BMPs, including but not limited to earthen berms, will be installed below the stockpiles to minimize
sediment mobilization during storm runoff events, in accordance with the SWPPP. Topdressing
from areas not directly related to the mining facility, such as roads, ventilation/escape shaft pads,
and the water treatment facility area, will be added to an existing stockpile or placed in localized
areas if transport of the soil is impractical or small in quantity, such as may be the case with more
remote ventilation shaft locations.

The excavated sub-base rock below the topdressing will be placed in a separate stockpile
designated for sub-base rock in Sections 16 and 17. During initial construction activities,
excavated rock will be used as fill or stockpiled for fill during reclamation. The topdressing will be
removed and added to the topdressing stockpile before the sub-base rock is placed. The stockpile
will be constructed with 3H:1V side slopes with a maximum height of 25 feet for topdressing piles
and 55 feet for non-ore development rock stockpiles. The material will be placed in piles from haul
trucks, and a dozer will push the material into flat layers. The movement of the dozer on top of
the rock will crush and partially compact the material which improves the stability and reduces the
volume. The dozer will slowly construct the side slopes and level the top. The stockpile surface
may be sprayed with a soil stabilizer or water, if necessary, to control wind erosion. Drainage

@ Stantec Page | 28



MINE OPERATIONS AND RECLAMATION PLAN — ROCA HONDA

swales will be constructed around the stockpile to minimize stormwater run-on. Wattles or other
BMPs will be installed below the stockpiles to minimize sediment mobilization during precipitation
events, in accordance with the SWPPP.

Material generated during shaft construction will be placed in non-ore development rock
stockpiles and returned to underground workings and shafts during reclamation. The material
from the vent shafts will be hauled to the non-ore development rock stockpiles to decrease the
disturbed area around the vents. The volume of production shafts and vent shafts material are
separated in Table 3, but the shaft material stockpiles in Sections 16 and 17 contain the total
volumes. The topdressing at the ventilation shaft areas will be removed and added to the
topdressing stockpile. The non-ore development rock stockpiles will be located as near the
production shafts as possible to reduce the haulage and keep the material accessible for return
to the shafts during reclamation. The side slopes will be 3H:1V, and the height will be limited to
55 feet to minimize the visual impact.

The material will be placed in piles from the haul trucks and a dozer will push the material into flat
layers. The movement of the dozer on top of the rock will crush and partially compact the material
which improves the stability and reduces the volume. The dozer will slowly construct the side
slopes and level the top. The stockpile surface will be sprayed with a soil stabilizer if necessary
to control wind erosion. Drainage swales will be constructed around the stockpile where
necessary to minimize stormwater run-on. The stormwater runoff from the stockpile will be
captured in a retention basin.

The non-ore development rock from Sections 16 and 17 will initially be brought to the surface and
placed in separate stockpiles. The designated stockpile areas will first be cleared of topdressing
and lined to prevent seepage from the non-ore development rock into the ground surface. As the
mine operations progress, material from the underground station and haulage levels of the mine
(just below the shafts) will be added to the shaft material stockpile. This stockpile will have 3H:1V
slopes and an estimated height of 55 feet. The material will be placed in piles from the haul trucks
and a dozer will push the material into flat layers. The movement of the dozer on top of the rock
will crush and partially compact the material which improves stability and reduces volume. The
dozer will slowly construct the side slopes and level the top. The surface of the stockpile may be
sprayed with a soil stabilizer or water, if necessary, to reduce wind erosion. Drainage swales will
be constructed around the stockpile to prevent run-on erosion. Stormwater runoff from the
stockpile will be diverted to a lined retention pond where sediment fines will be allowed to settle
prior to being pumped to the WTP for treatment. As discussed in Sections 3.1.7.4 and 5.2, the
non-ore development rock will be returned to the mine as backfill material. As such, the non-ore
stockpile will be removed over time.

3.23 Stormwater Management

As part of the evaluation of continual development of baseline conditions, a surface water
hydrology study was conducted to present the concepts, methodology and calculations
associated with the stormwater management proposed for the project area and is included in
Appendix B. The study results were used as a design tool to plan the location and size of the

@ Stantec Page | 29



MINE OPERATIONS AND RECLAMATION PLAN — ROCA HONDA

stormwater collection, conveyance, retention, and retention infrastructure, and erosion protection
thereof.

Several water impoundments and ponds (NMAC 19.10.6.602.D.(15)(c)(ii)(iii)), i.e., retention
ponds and a surge pond and off-spec pond associated with the WTP are planned within the
project area to control stormwater runoff and assist in managing the potentially impacted water.
Their design and function are described in more detail in Section 5.3.6. Treatment and holding
ponds will be constructed as part of the WTP discussed below.

3.24 Water Treatment Plant

A WTP will be required to treat water generated during mine dewatering activities, collected runoff
from ore and non-ore material stockpiles, and other contact water sources as described in Section
3.4.3. Mine dewatering wells, which are discussed in Section 3.1.3, are expected to be the primary
consistent influent stream to the WTP during the initial dewatering phase, with other influent
sources offering only minor, intermittent, and ephemeral contributions. After each initial mine
dewatering phase, the mine dewatering wells will cease operation and ongoing groundwater
intrusion will be conveyed in the mine workings and ultimately collected in the Section 17 and/or
Section 16 mine shaft sumps and pumped to the WTP.

A preliminary concept-level design for the WTP is predicated largely upon (1) influent water quality
from on-site and nearby well data for the aquifers of interest, (2) effluent water quality
requirements for discharge as established by 40CFR Part440, Subpart C and relevant NM water
quality standards, and (3) a volumetric throughput capacity of 6,000 gpm. Historic data indicates
radon, radium, uranium, and molybdenum may be present at levels above applicable standards
in the extracted groundwater with arsenic and selenium expected to be present in lower
concentrations. These represent the primary constituents of concern (COC) requiring treatment
prior to discharge. A general layout of the WTP is presented in Figure 32. The envisioned
treatment sequence is depicted in Figure 33.

It begins with influent water reporting to an air stripping tower to liberate entrained radon,
whereafter the water will report to a surge pond designed with a 24-hour hydraulic retention time.
From this surge pond, the water will then be conducted to a ferric coprecipitation and lime
softening treatment sequence, along with an additional process step to adjust the sodium
absorption ratio (SAR). According to this sequence, sulfuric acid would be dosed to the influent
water to lower the pH to a range of approximately 4 to 5 [S.U.]. This water would then report to a
series of two reactor vessels (reactor set one) where ferric iron would be added as a coagulant to
coprecipitate molybdenum and arsenic to anticipated effluent discharge standards, along with a
small percentage of the influent selenium and uranium. Following the reactions that take place in
the first reactor set, the water would be routed to a multimedia filtration (MMF) unit to remove
suspended solids. In the detailed design phase, RHR may consider an alternative to the first MMF
unit using a compact sand-ballasted clarifier unit for liquid/solids separation. Water exiting the
MMF unit would then be pumped to the second reactor set in a series configuration where calcium
salt, ferric and lime are added to induce precipitation of calcium carbonate and magnesium
hydroxide in a lime softening process. Radium and uranium are well known to coprecipitate in
lime softening processes. Following the reactions that take place in the second reactor set, the

@ Stantec Page | 30



MINE OPERATIONS AND RECLAMATION PLAN — ROCA HONDA

water would then report to a clarifier for liquid/solids separation followed by a second MMF unit to
further remove suspended solids. Preliminary sampling data indicates the potential need for water
exiting the second MMF unit to flow to a buried selenium biological reactor which is designed to
have the ability to reduce selenate (which has an oxidation state of +6) to forms of selenium with
lower oxidation states, primarily elemental selenium (0). In the detailed design phase this need
will be further investigated. Furthermore, RHR may consider an alternative selenium treatment
step using ion exchange specifically targeting selenium, e.g., Selen-IX™ process. Water exiting
the buried selenium biological reactor would then report to a SAR unit to adjust the ion ratios of
the water prior to being discharged.

Sludges generated from the precipitation treatment process, as well as wastes from backwashes,
and other accumulated residual streams necessary to service and maintain the treatment
sequence are designed to be routed to onsite Geotubes or contained in double-lined cells that
will be designed to capture filtrates. The filtrate will be pumped back to the WTP for treatment.
Once Geotube capacity has been reached, they will be relocated to a repository area that will be
designed and permitted specifically for that purpose, according to regulatory guidance.

It is anticipated that uranium, thorium, radium, as well as trace amounts of other radioactive
materials in the U-238 decay series, will be present in the materials recovered from the treatment
process. In accordance with the provisions of this MORP, these materials will be collected and
shipped offsite to an appropriately licensed facility for proper disposal.

As part of a similar, but alternative process to this sequence, RHR is also considering the use of
ion exchange (1X) technology to remove uranium and radium as depicted in Figure 34.

As these radionuclides occur naturally in different ionic states, two different IX processes would
be required to remove them from the influent streams. This alternative treatment step would
involve the use of two sets of IX resin beds, whereby the uranium and radium in the passing water
would sorb to the resin via their respective charge affinities: anionic IX resin for uranium, cationic
IX resin for radium. Should RHR move forward with this alternative, under normal circumstances
the IX resin loaded with radium would be disposed of as radioactive waste, however, RHR may
elect to regenerate the uranium-loaded IX resin for repeated use. Regeneration of IX resin is a
simple process that involves a wash in diluted acid to strip the uranium from the resin as is
routinely done at Energy Fuels’ White Mesa Mill in compliance with current NRC licensure and
regulations. While this process would be performed at either the mill or licensed offsite facility, it
would nonetheless render the regenerated IX resin as by-product material as defined in Section
11, Paragraph e.(2) of the Atomic Energy Act of 1954 et seq. Regardless, upon review of the IX
resin sorption performance specifications from multiple vendors, it is assumed that transportation
of the fully loaded resin would be considered a Low Specific Activity (LSA) shipment in accordance
with the requirements of 49 CFR 173 at all theoretical concentrations and total activities of these
radionuclides, and therefore would not warrant additional precautions other than those already in
place for shipment of LSA material.

The preliminary treated water pipeline design specifies a 20-inch diameter PVC or HDPE pipe
buried below ground in the right of way (ROW). New Mexico Department of Transportation
personnel confirmed that the pipeline may be legally and practically placed in the existing,

@ Stantec Page | 31



MINE OPERATIONS AND RECLAMATION PLAN — ROCA HONDA

disturbed right-of-way (ROW) parallel to State Highway Route 605. Under unrestricted gravity
flow, velocities in the pipe would average 5 to 7 feet per second, and upwards of 10 feet per
second in steeper areas near the mine site. As necessary and depending on final WTP facility
configurations and elevations, flow control valves may be installed in order to reduce velocities,
avoid supercritical flow conditions, and induce full pipe conditions at all locations within the pipe.
Based on the pipeline route chosen, the total length of the pipeline varies from 20 to 26 miles.
The proposed discharge point would be in a recently re-engineered and widened stretch of the
Rio San Jose streambed that runs through the Village of Milan (see BDR Supplement dated July
24, 2018).

RHR’s mine permit application and Groundwater Discharge Permit application submitted to
NMMMD and NMED, respectively, in 2009 proposed discharge of the treated effluent to San
Mateo Creek. In response to agency concerns and comments on the Draft EIS, RHR developed
an alternative discharge location to allay those concerns. The discharge will be into the Rio San
Jose west of the Village of Milan. Downstream of the discharge point, the water will become
available for a variety of users and create a year-round flow in the Rio San Jose, which could
increase habitat and potentially benefit wildlife during the period of discharge.

At this time, RHR anticipates that it will operate the pipeline although it is possible that a separate
utility company or association of water users may assume the operational responsibilities at some
point in the future. Under the New Mexico Mine Dewatering Act (72-12A-1 to 72-12A-13 NMSA
1978), the water removed from the Mine is considered “produced water” and is not considered an
appropriation of water; therefore, it does not convey a water right to the party withdrawing it,
however, there is nothing in the Mine Dewatering Act that limits the use or uses of the produced
water.

Sanitary wastewater treatment facilities will be constructed in Section 17 to treat wastewater from
toilets, sinks, showers, and laundry facilities. The wastewater will be routed to buried septic
systems designed to treat approximately 10,000 gallons per day.

Surface water at Roca Honda Mine will be managed by infrastructure designed to accommodate
the 100-year, 24-hour storm event precipitation total of 2.43 inches. Calculations and design
criteria are detailed in the surface water management plan provided in Appendix B. Diversion
structures (i.e., berms and channels) have been designed for locations in Sections 16 and 17
where stormwater flows could potentially impact the proposed surface facilities (NMAC